PART NO.

0 G 9 3 8 4 E ITEM PART# QTY. DESCRIPTION ITEM PART# QTY. DESCRIPTION
1 [1eicy. ) 1 CRADLEEND & (1774v:4 2 NUT HEX'»-20
2 G828 1 BACK RAIL 8 02264 2 WASHER LOCK #-Mit
3 0G3467 10 CURVED HRADBOLT 516-18 X 1.625” LONG 9 02471 2 NUT HEX#8-32 STEEL
4 0G4% 10  CAP NUTLOCKING ¥16-18THREAD 20 02473 2 WASHERFLAT '=\VB
5 0G0005 1 PANEL RAIL, ELECTRIC START L1l 0H0228 1 LOOSEWRE GRPORT ELECSTART (NOT SHOAMN
6 0H0168 1 ASSY, CRADLE BASE 2 (17747.2] 1 WASHER LOCKNVB-5/16
10 02210 3 WASER LOCK MBS 16 L) 05174 1 SCREW, HHCMB-1.25 X12
1 022511 3 SCREWHHC38-16 X1+-14G5 ) 0G8470B 1 ACCESSORY KIT, 14 GRAY ([VN's: 569
12 030209 1 SCREWHHCY16-24 X1-14G5 % 0G8330B 1 ASSY, HANDLE LHORANGE
13 33212 2 SCREWHHCY16-18 X114 G5 5 0H0O31 4 CHBCUSTOM5/6-18X 46nmLONG
4 046526 3 WASER LOCK M0 8 0G84% 2 CAPNJUT LOCKING 516-18
15 069673J 8 NUTLOCKA.G&16-18 L] 0G8533B 1 ASSY, HANDLERH
1% 0G446 1 ALTERNATCR 7000V} SAE, BRUSHLESS 1] 0G8651 2 TRE 95’ DARUINAATPLASTIC/ RUBBER
17 [1e:y/4 2 VIBMOUNT 1.38 X1.0 X5/16-18 MALE/ FEMALE 61 OHO24 2 ALEPIN 7 x4’
(] 081 1 ASSENBLY, ENGNEGH410 V] 0D49%9 2 AN OOTTER
19 08B3R 1 BRACKET, MOUNT 7TKWALTERNATCR ] 0114 1 FRAVE, BENTFOOT
2 G833 2 VIBMOUNT RUBBER1.38 X 1.0 X5/16-18 MM 4 0G8478 2 RUBBERFOOT
2 022145 2 WASHER FLAT 5/16-18\V8 6 02145 2 WASHER FLAT 5168
24 030231 2 SCREWHHCY16-18 X112 o7 2 SCREW, HHC 11618X 1%’
5 [1€:7.3] 2 HFCSVB-1.0X 16 ® 02304 2 WASHER FLAT %’
y.:] 0H221 1 BRACKET, MOUNTING, MUFFLERGH410 70 0G545 4 SCREW, HHITMB1.25 X220
z 0CT649 1 CLAVP, HOSE. 33-87 (NOT SHOWN-FUB_HOSE) il 0G843 1 ASSY, FURLTANK 8 0GAL
y.:] 04913 1 NUT, HEXVB-1.0G8 T2 OH2A 1 FUEL CAP, VENTED
p.:] 0G34440101 1 CAPACITOR VOLTAGE REGULATOR el 0H30 1 COVER ALTERNATORINLET
kil 055414 1 LUG SOLDERIESS#248 X 1764CU 4 05618 2 SCREW, HHCM50.8 x12
3 055816 2 SCREWHHCIVB-1.0X 70 Vi) 04926 2 WASHER LOCKM5
2 086729 1 CONTACTOR STARTER SOLENOD () 049815 2 SCREW, HCM50.8 x16
B 092079 1 ASSY, GROUNDWRE ALTERNATORTOBASE ki 051713 2 WASHER FLAT M5
A3 QA1658 1 WASHER LOCK SPEOAL 2" 8 O0H4044 1 ENGINE ADAPTOR 410cc
K] 032 2 BOOT, INYL-STARTERCONTACTOR ™ O0H1613 1 ALTER FUELVALVE
*» 0G338 4 SCREW PPPH#B-16X 2’ BZC &0 O0H1684 1 \ALVE RUEL SHUTOFF
k4 0G8753C 1 ASSY, GROUNDWRE, ALT. TOBASE (NOT HOWN 8 0H13% 1 RUELALTER
k-] [1e:: 2] 1 BATTERY, 1V 104h 2 0357 2 SCREW, PRHVIMS-0.8 x12
k] 0GI 768 1 RECEPTACLE PANEL 30A R\ND WHRMTR 8 0H13® 1 ALATE, FUEL GACE
L0 0G,882 1 BRACKET, BATTERYHOLD DOAN % 04D 1 RUEL GAGE, 115nmm LONG ARM
4 0H0025 1 ASSY, DCPOVNERJACK & 0GB 1 RECEPTACLEPANEL
L2 022152 2 LOCK#10 & 0G878 1 QUILET, 30A120/ 250V
8 023897 2 WASHER FLAT#10ZINC & O0HO%SE 2 CRCUIT BREAKER A 12V
“ 051716 2 NUT, HEXV5-0.8G8 CLEARZINC 8 0G8321 1 HOURMETER
45 052618 2 SCREWHHCIM50.8X 12 8 0H0265C 2 CRCUIT BREAKER A 12V
% 022097 4 WASHER LOCK VB-14 D 0G8507 2 QUILET, 20A120VDUPLEX
76
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